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C Gngra‘hﬂaﬁﬁns on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #] SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained in this publication
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I
VEFBHE GPEHEPT & BEB

QUICK REFERENCE PARTS

- XXG2703

Engine Kohler 23Hp (2X) | Guardian 32Hp | Guardian 27Hp | Guardian 27Hp (2X)
Deck 72" 72" 72" 72"

Rear Tires 97200 400116 97200 97200

Rear Rims 97130 400054 400014 97430

Rear Tire & Rim (Right & Left) | 97200-RB/97200-LB] 400117 400019/400020 | 97200-RB/ 87200-LB
Front Tire & Rim (Run Fiat) 400053 400053 400053 400053

Fuel Filter

297392

Neison Air Filter Primary

25-083-01

Engine-Transmission 97345 9907B41 9907841 97345
Engine-Deck 68082 9907B85 9907885 58082
Deck 68162 68162 68162 68162
CenterHub - Engine 2 2/ 20256 T 2120256

2197392

Nelson Air Filter Secondary 25-083-04

Donaldson Alr Filter (Primary)

Donaldson &ir Filter {Secondary) S

Amsoil OF Filter 2/ 60119 50119
Zinga-Mydro Filter 2168140 2188140

Z /68140

2/ 68140

X Style (Standard) 30227-72X 30227-72X 30227-72X 30227-72X
Narrow High Lift Biade (Optional) 30227-72H 30227-72H 30227-72H 30227-724
Heavy-Duty (Optional) 30227-72N 30227-72N 30227-72N 30227-72N

Fiber Washer W04
Spindle Bearing 30218
Deck Roller (Ct) 302400
Cholce Control 2120248 20248
Throttle Cable 2/6B24% BE248
Brake Cable 65246/65247 65246/65247 g
Fuel Cap (Mo Guags) 800035
Control Lever Grip 20257 20287 20257 20287
Throttle Assembly 88251 88280 82250
Frvne sy TR ST S R
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ACCIDENTS, CUSTORER DISSATISFACTION OR VTRANS. e res
PORTATION CHARGES T(: AND FRON THE SERVICING DEALER. = : wtrt o !

F # PART # _DESCRIPTION

e A XOUVAB00 Front Pane! . ” = oL A— e -y
= 1800053 |XT3200 Front Panel 1 g 97013 VTG Only (il Tank) 1 E
4 180006 | XXGZ703 Front Panel 1 40 155436 SBurb'N Tub'™N 1
& 1800083  DOIGB400 Front Decal 4 44 1264000200210 VTC 1
5 (800014 |lgnition (Twin unit takes two) 1 42 1800047 Left Fender Decal (Combo;) 4
& (800018 Docu-Tube Decal (Under Seat) 1 49 |800048 Right Fender Decal {Comba) 4 3
v 1800015 Gohoke (Twin unit takes 0. 1 44 30500 USA Decal {(Rear Right Fender) 4
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g 3 CPERATOR CONTROLLED MBCHARGE SHVTE
{507 BAT B84 | B-112 _ TEBE
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,
45 (97072 OCDC Saiety Decal 1 20 800060 Lucas Deck Hub Decal 1 c
47 97514 Hom Waming 1 =24 (800050 Right Fender Combo F/Codler Lid 1
48 |3022¢ Deck Danger Decdl 2 22 1800059 Dixie Fower - Torque Decal 113200, 5 ]
XXG2703, XHE5400)
DA
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Fender Decal

Pod Decal {On Frame Pod)

American Flag Decal {Side Fender Laft)

Cross Member Decal (Under Frams)

Ho+ 10eca

Roil & Sesl Decal

Trroftle Start Decal {FiGuardian;

fucas Gl Decal

Hreme Mowchine

Z5ih Anriversary Decal {Fioor Pan Liscal)

idier Position Decal {Trangle Plale on Leck)

b ] e | ot | el [ e | s E\):
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DECAL PLACEMENT

acement For XT Right Fender

P

|

Deca

5

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

r——s - i
— Do0nB00, XK 43 |W-180 | 10men Flat Washer 3
3/8-16x1 ¥S'wx 'L UBolt 4 11 14 |B178 | w8-16x2 112" Boit 3
3 38"16 Coupling Nut 8 45 |N-i08  |3/8"-16 Whiz Flange Nut 3
4 lo7006 |Resr Guad 1 16 130242 | 1/2" Spacer 6
5 400026 |Weldment - Low Ride Seat Pan 47 1400008  [Mount - Floor Pan Hinge Frame 4
w Hinge 1 48 |97168 |Bumper Cap 2

& (100007 |Weldment - Low Ride

Transmission Frame

T OIB225 13818 x 5" Bolt

& NI07 3BVI6 Nylon Locknut

g |INJ35 [THE™20 NdocNut

g 40 |W-1BB  |7/16” Standard Flat Washer
s

wlairmin|—-
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ENGINE ADJUSTMENT |

4 |N-103W |5/16"18 Whiz Fiange Nut 4

2 |67024 |Crossmember 1

3 172216 |Pull Stop Weldment 1

4 N0 923 Nt 7

5 1B-281 |1/2-13x15 Engne Adustment Bolt | 1 43 |NT57  14/2'13 Whiz Flange Nut 5
| e TWB T5E Sendad B Wasrer A 44 |W-108  |4/2" Flat Washer 8

7 |B86  |5/16-18x2 Gr.5 Bolt 4 45 |B-123 | 1/2'-13x1 172" Bolt 8

8 W07 |3/8%1 58 Beveled Washer 1 16 172222 | AN Thread 112 A3x12 2" 1

.
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g g 72216 Pull Stop Weldment g 43 97024 Crossmember 1 i
4 N0 12"-13 Nut 7 4% N157 2713 Whiz Flange Nt 8
5 iB-287 1Y2"43x15.5" Engine Adjustment Bolt 1 44 (W-108 | 1/2" Flat Washer g
& IW-113 156" Standerd Flat Washer 4 45 B-123 1/2°-13x1 /2" Boit g
7 iB-131 5/18"-18x1" Gr.5 Bolt 4 16 (72222 Al Thread 1/2°-13x12 1/2¢ 1 §
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HEF # PART # DESCRIPTION QTY.J REF# PART # DESCRIPTION
i " ; 100 i Dust Cap - 2 -_ T —
2 iN142  (Castie Nut 2
3 10207 iTop Bearing 2
4 110206  0uter Bearing Race 4
5 (97171 {Botiom Bearing P
& 110208 Sesd 2
7 1100019 |Heavy Duty Fork 2
8 [B235 5/8"-11x8" Boit 2
8 IN115 Nut - 58711 Myloc 2
40 167205  iinner Front Whesl Bearing 4 16 [N-113 12720 Wheel Lug Nt g
41 400052 [Quter Front Wheel Spacer 4 17 |PW72683 | Whee! Motor Axie Nut
12 110205  (Outer Front Wheel Bearing 4 18 |B-123 H2"-13x1 1/2" Boit 14

144" Key - F/Shaft

2" Stover Lock Nut
W-131 01 HE00x1/8" Thick Z

9
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

__DESCRIPTION ____ QTY.J REF# PART# __ DESCRIPTION
1 110107172 |Kit - Foot Pedal 1 44 [10228-1 |Pin
2 1102252  |Weldment - #50 Foot Lift Amm 1 12 |[F-100  |3/16" Drive-ln Grease Fitting

3 110224-1 Pawi 1 43 1B-131  |5/18"-18x71" Bolt
414 1W-113  5/16" Standard Flat Washer

45 188219 #50 Chain {include ref#18)

ig 110233 #50 Half Link

T 1300008 |Deck Height Pointer

P et § Ere S = i e =3 ke i

1 £7 10232 #50 Masier Link
g N30 5/18"-18x1 3/4" Coupling Nut 1 18 120217-25 iSpring
g 1300057 Dack Height Indicator g 49 130213 Hair Pin Clip
40 10226-1 Lift Sprocket 1

"
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4 EG§108 2 718" Long Bushing 2

2 |85047 3/4" Long Bushing FIN N REF # PART # - - DESCRIPTION

3 S-114 172°13 Stud 2 1] 42 |97456 225 ib. Retumn Spring i
&4 N-157 - 1/2"-13 Whiz Fiange Nut 8 13 B-241 3/8"-18 Eve Bolt %
5 88105 3/8" Long Bushing 1 44 N-108 3/8"-18 Whiz Filange Nut %
& 58104 #50 Small Sprocket i 48 {W-154 374" Fiat Washer 4
7 88108 1 2/18" Bushing 1 18 {B-240 3/4"-8x11” Bot 1
8 68403 Deck Lift Sprocket #50 7 17 B.238 3/47-8x10" Bolt 4
g 8807100053 #50-67F Rear Deck Liff Chain 2 48 [N-158 3/4°-8 Nyloc Nut 2
10 682147 #50 Front Deck Lift Chain 2 18 68110 3747 x 34 3/4” Rod 1
4 % 880710002 #50 Return Spring Chain 1 20 10232 #50 Master Link 10

§ = = - e - -
11
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ower Screen (Optional) 1
4 3/8"16 x2.5" Bolt 1
2 |W-104  |3/8° Standard Flat Washer 5
3 120252  [Sprng i 4 bwlods
i 4 |900014  Hande 1 45 NS0 Ie"-24 Nut 1
5 88142 1"x1" Plastic Plug 1 45 P02 3/8"x1.25" Clenvis Pin 1
g (N107 13/8°-18 Nylon Locknut 1 Weltline . e
7 120224 Irar Pin Oip z —
8 87258  [Hande Grip 1

PR
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ygg sl T ot o i

LPFFers § EBiF

727 Deck
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B 16 Nylon Lock Nt

B-136

3’8" 16x1.25" (Hﬂ@e Bdt

5/8'%1/2" Bushing (Brass)

38 1
4 |300057 Puley Guerd 2 27 W04 |8 Fig Washer 8
= 1022 Sprirg 2 38 P13 F1Ex1 Roli Pin 1
3 NGB 8 Whiz Flange Mt 51 |{ 39 3211 |Engagng Shat 1
& |85308 ider Spring Tab 2 40 3210 CamWeldmert 1
5 30016 72" Top Plate Weldrrerd 1
6 334000130111 [Left SHpie Teb TR
7 20224 Hairpin Clip 10 4% (97343 Enguagirg Rod 1
8 PR ¥Ex1.25 Ceds Pin 5 42 132008 |Commecting Arm Bracket 1
g 3032 Left Scissor Am 1 43 |22078 |Ergueging Spring 1
40 M55 H8'-11 Nyloo Jam Nt 5 44 2021725 |Retum Spring 1
44 1302400 Long Roller 3 45 [N173 1310 Nyoc Nut 1
42 iB255 58"-11x¥" Camiage Boit 3 46 |3ei2 Enguaging Hende 1
43 B110 ¥B-16x¥4" Camiage Bolt .t 47 B245 #10-24x1 14" Camizge Bott 1
i 48 1

Flet Ider Pulley

1

47 B23 58116 Caniage Bolt 1 48 (300011 |Weldment- Thargle Plate 1
48 167240 Stort Roller 2 50 (B185  |¥8-11x 2" Bot 2
49 V135 58" Fiat Washer 6 54 NABC (5811 JamiLock N Z
20 1300018 Left Biowout Befle 1 52 (68224  |Fiat lder Pdiey 1
24 0ES Spacer 4 83 |302% |V ider Puiley 1
22 B4 SHE-11x7" Camage Bolt 1 54 (BH7  [1ZV1301.25 Boit 1
s BI72 120%™ Bl 4 55 (W40 581D x 158" OD Nyion Washer 4
24 |F-100 ¥15" Drve in Grease Fitting 2 56 61250  THder Slide Bushing i
o5 57 W12 |12 Look Washer 1
26 A 58 (68225  |Tider Siide 1
27 30231 Right Scissor Am 1 50 IB223  |¥8-16x2 V4" Caniage Bt 2
28 | 3003010 [Right 3Hde Teb 1 80 13021472 |Stehilizer Bar 2
28 (O Ring Jip 2 61 W40 158" Wefer Spring Washer 10
30 1300086 3Hole T 4 62 B180  |38-16x1 V2 2
3% P13 Y8 x 2 Cevis Pin 2 63 300055 |72 Certer Front Baflle 1
Pt £ 64 [B135  {38%16x1” Cariege Bolt 4

s 4 . 85 300018  |Right Blowout Beffie 1
33 N2 1!4" z:wvwsz Faages\u 4 86 N8 5811 Jam Lock M 2
34 |18 |1"Shim (e |1 o7 1

Use individually or 2 combination of 10203, 65278 and 30112 to achicve proper belt
alignment between the triangle plate and the top center deck spindie pulley.

14
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N167

=14 Jam Nut

5 1
2 |w-148 174" Washer 10
3 |W-137 1"2" Belleville Washer 5
4 |9907675X100S |6.75" Split Pulley 3 46 |9N7750X100SIPULLEY - 7 /2" F/ alt XT 72" DEGK '
5 w131 199D, x 1 42" OD. x 1/8" Washer 4 17 |30217L Long Blade Shaft
& 130218 Sealed Besring 3 48 (30302 zhow | L E
7 130241 Dack Hub {2 Snap Rings & 1 Bearing) 3 1% 10007R8S eg T Engme zo {}eck { ey } B
8 (P02 1/4"-28 Grease Fiting 3 20 168162 Deck Belt (B-182) 1
@ {30219 inner Deck Hub Spacer 3 24 |300058 Fan - 148 1/4" Steel Gray wihecal 3
10 30217 Short Blade Shaft z 22 9907841 Engine - Trans, Belt inct shown) {B-41) 1
e =5 e SeoTin
24 67255 Spincie Caps 2

58" 1D, % 2 114" O, Fiber Washer

A T

15

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

BT S G bt

BEE GPERAPE §

1 iN-167 ™14 Jam Nut
2 W-148 171D, % 1 34" OD. X 1/4" Washer
3 W37 1"%2" Belleville Washer 6 1
4 |9007575X100516.75" Spiit Pulley 3 16 [9907600X1008]6.00" Pulley 4
5 |W-131 1D, % 1 1/2" OD. x 178" Washer 4 47 (302171 Long Biade Shait
6 {30218 Sealad Bearing 3 {bas T VL L3l opd !
T o024t Deck Hub {2 Snap Ring & 1 Bearing) 3 48 158082 Engine - Deck Belt (B-82) 3 ‘
8 im0 Grease Fitling 3 20 188162 Deck Belt (B-162) 4
& 30218 rner Deck Hub Spacer 3 29 1300058 Fari - 1" 8 1/4" Steal Gray wibeca! 3 |
46 {30217 S_hg_:t_ Blade Shaft 2 22 97345 Engine - Trans. (B-40} i
W st 23 12005 Chutch - Center Drive Belt (238 2
E 24 1785080 Snap Ring
S8 1D, x 2 114" OD. Fiber Washer 25 67255 Spindie Caps 2

st i e e RS R R ——

16
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| Low Ride Trarsmission Frare 1
2 |BED 518" 2 42" Eye Bait 1
3 {NO3W 516"-18 Whiz Flange Nt 2
4 Wi 12" 1Dx1 1/4” O Teflon Washer 4 23 o JO WECHNe V .
B 65205 Stegring Biook Weldrment 2 26 197415 Specer - Insice Pulley 1
& 20257 Rubber Hande p 27 B85 ¥8-162 Bt 1
7 4000a7 roamiewr Slese 2 28 B-124 861 34 Bolt 1
g 400068 Left Stesring Lewer 1 25 W4 38 Standard Fliat Washer i
o 400088 Right Slegring Laver 1 30 1000 idfer A 1
16 W18 /168" Standerd Fiat Wesher 2 34 1200008 Hydraudic Tarnk 1
14 |[W-H0 172" Machine Washer 2 32 WH125 I8"%7/8" Washer Plastic 1
12 20252 Spring 2 33 W-28 8" Dish Spring Washer 3
43 INTI0 YZA3INE 2 34 [NGTF 816 Nydon Lockrut 1
44 N W13 Hex Nt 2 35 10222 Sping 1
45 R 14"-28 Gresse Fitting 90 degree 2 1 Bracke
46 |B-131 516-18x1" Bolt 2
17 |B143G6 Vx4 12 Bot 2
48 140218 Seqt Sirep 2
40 (N0 51618 Whiz Henge N 8
20 |W-113 515" Sterderd Washer 4
24 INITT 816 Large Flangs Lock hut 1

1

=
H
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: L 5;15"-1/4 ke P

% 2 2
2 W13 /16" Standard Washer s 43 |NTE 2"-13 Coupling Nut 2
3 IN103 5/16°-18 Hex Nut 2 44 |B-138 W2"-131" Bolt 2
A4 120274 Haipin Clip 4 45 188142 Flastic Plug 1™ 1" 2
5 120222 Piastic Bushing 4 16 67258 Plastic Plug 1"x2" Z
i ol | 41 47 |B-165 [3/8"-16x2" Boit
48 |N-108 3/8"-16 whiz Flange Nut
42 97021 Wide Fender Brace

20 120223 Spring Backing Clip 2
2% 167258 Foam Grip 2
22 (400037 (Foam Lewer Sleswe 2
23 N8B 14"-20 AR Thread inseri Mut 2
24 N-152 HA"-20 Insert Mut &
- Boi 25 IN-153 5/18"-18 Insert Nut 4
518" x 1" Clevis Pin 25 |B-203 10-24xY/4" Boht 4
e ] ; Rod: A 27 |W-1s2 0 Washer 4
28 (200043 Elecliic Fan 1
1 4| =20 |200042 |Eiec. Fan Mount 1
3l oaq ad Bushing 30 (G105 U-Clips 4
34 W-104  13/8" Flat Washer z

18
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TUIBMB™-18 x 2 1/4° Bolt

2
2 W-i13 B/16" Standard Washer 3
3 N-163 5/18"+18 Hex Nut 2
4 20224 Hairpin Ciip 4
5 20222 Plastic Bushing 4 42 (20252 Spring

43 iN-175 12713 Coupling Nut

14 iB-138 1/2"-13x 1" Bolt

18 67255 Plastic Plug 1"x2"

186 120223 Spring Backing Clip

§7 5725% Foam Grip

48 400037 [Foam Lever Siseve

45 iN-188 14720 AR Thread insert NMut
za  (N-152 HA"-20 Ingert Nut

24 N-153 5/18"-18 Insert Nut

B ORI RPN R M BRI R

5/18" x 1" Clevis Pin

18
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- -DE .
- e e el .
2 IW-113 516" Standard Washer 2
3 N-f03 5/16"-18 Hex Nut b
4 20224 Hairpin Clip 4 o
5 20222 Plastic Bushing 4 12 W-110  [1/2" Machinery Bushing

43 20282 Spring

44 [N-175 1/2"-13 Coupling Nut

45 B-138 W2"13x 1" Bolt

46 188142 Plastic Plug 1"x1"

47 (67256 Plastic Plug 1"x2"

18 20223 Spring Backing Clip

49 (N-152 14720 Insert Nut

20 |N-188 1/4°-20 AR Thread Insert Nut
24 N-153 5M18"-18 Insert hut

A PO B3 R B BRI P B

20
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% 200012 Pump -18 Ser. Right 1

2 N-168 3/8"-24 Whiz Flange Nut 4
3 W-169 5/16" Grade 8 Flat Washer 4
| REF# PART # DESCRIPTION ITY.
‘ 14 200013  |Pump-16 Ser. Left KN
5 788101 1 15 g7015 Case Bleed Fitting 2
& 772150 T-Box Cover Plate 1 48 72016 Straight 1/2"x1/2" Fitting 2
7 792025 T-Box Cover Piate Bolt 4 47 2513030 |Dump Vablve - No Cross Port 2
8 85208 3/8" Threaded Rod 2 %8 200003  |Bell Housing - 18 Ser. Pump z
g K-102 Woodruff Key 3/168"x3/4" 1 49 788030 |Bearing Plate Gasket Z
10 200041 Transmission Pulley 5 1/4° 1 20 762026  |Beil Housing Bolt 8
44 W-132 /4" Belleville Washer 1 21 55024 Pump O Ring Z
42 N-114 34716 Nut 1 23 88031 T-Box Fiiting { Brass ) 1
43 85004 High Pressure Port Fitting 4 23 N-184 3/8"-24 Nut 4

21
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1 " DESCRIPTION ary.
T Box Cower Plate 1 15 |67015  |Cose Bleed Fitting 2 |
T Box Cover Plate Boit 4 16 65072  |Cherge Pump ine Fitting 2
¥8" Threaded Rod 2 47 12513030 | Dump Ve - no cross port 2
Woodnff Key 3/167x 34" 1 18 (65001  Smali Beli Housing 2
525X7508 Transmission Pulley 1 49 7880308 Bearing Plate Goskat 2
34" Belleville Washer 1 20 |792026 |Bell Housing Bolt 8
448 Jam Nut 1 21 65024 |PumpORing 2
Hgh Pressure Port Fitting 4 22 168031 T Box Fitling (Brass) 1
Sundsirand 104 Pump - Lof 1| 23 N8 3824 G 8Stendard Hex Nt | 4

it s -

22
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n

4 001188006  |Pump - Twin Big Right 1 43 (65004  |Hch PresswePort Fitting | 4 |

2 N5 7213 Whiz Flange Nt 41| 4a |0971168005Pump - Twin Big LeR 714

3 NS5 1243 Grade 8 STD. Nut 4 || 45 [2513030 |Dump Vave 2

4 10003652011 |T Gear Box 1 16 |72016  |Fitting >

5 [788101 TBox Gasket 1 47 (72024 |Bell Fousing O-Ring 2

8 772150 TBox Cover Plate 1 48 |72001  |Big Bell Housing 2

7 |792025 TBox Cover Plate Bolt 4 19 |788030B |Beering Flaie Gaskal 2

8 [7206 772 Threaded Rod Z 1 20 1792026 |Bei Housing Bot 8

g (K102 Woodruff Key 3/16"x 347 1 o4 163031 T-Box Fiiting (Brass) 1

10 1200041 Trarsrrission Puley - 5 14" 3 22 72021 |1/Z'%¥/8" 90 Fiting 2

41 WA 4 Bellevile Washer 1 23 |68010  |U-Tube Sted Line 2

42 INTi4 Nt - 34716 7 24 (60124 |3/8" Hose Clamp 2
25 |W-168  |7/16" Stendesd Fil Washer Grade 8| 4
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

1300012016 id
300014027 18 Drive Link %
300332018 18 Rotor Set 1
300015008 Manifold 1 l
300012013 Commutator Assembly 1
300018058 Piston 1
306018059 Piston Spring 1
3001600076 Endcover 4
NZA "Not Orderable”™ 4
300335018 18 Rotor Bolts 4
o kit~ Ho . _ 300110051 Shaft ] l

40 700018013 iRetaining Ring 1 200338402 Shaft Key 1

4+4 |70001808% (Bearing Spacer 1 G 1300048105WHAZ [Brake Kit B

43 1300018021 {Front Housing Bearing 9

4% 1300018002 iThrust Washer z

44 300018003 |Front Thrust Bearing 1

45 1300130035 "35" Housing Kit {incl. Ref# 18} 1 Lock Nut

4% 500018603 {Rear Housing Bsaring 1 WiHes

47 1300018107 |Rear Thrust Besring 4

24
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TR

1
18 1300014031 24 Drive Link 4
20 (300332024 24 Rotor Set 1
271300015008 Manifoid 71 1l
22 1300012013 Commutator Assembly 4
23 1300018056 Piston 1
24 1300018058 Piston Spring 1 i
25 (300160007G Endcover 1
286 |NA "Net Orderabie® 1
27 1300335024 24 Rotor Bolis 4
: 28 (300110051 Shah i
10 700018013 IRetaining Ring 4 29 300339102 Shaft Key 1
§ T4+ |700018085 |Beaning Spacer 7 30 |300018105WHAZ: 3
42 (300018021 |Front Housing Bearing 1
42 (300018002 {Thrust Washer 2
44 1300018003 (Front Thrust Bearing 1
45 1300130035 :"35" Housing Kit {lncl. Ref# 18} 1 24 PW72893 tock Nut 1
46 1500013003 iRear Housing Bearing 4 32 |200018 Wheel Motor Brackst Face Plate
47 (300018107 |Rear Thrust Bearing 1 fFace Plate Comes With Frame)}

s i i i . o SRR iz e
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200008

Hydraulic Tank and

# - DESCRIPT
/8" Pipe Plug

40117-C

il Cap

Clamps For 65018

45 Deg. ¥8"x1/2" Bead Fitting

High Pressure Port Fitting

72016

Straigt 1/2'x1/2° Fitting

46 1801084 Oi Cooler

688140

Filter - Hydro Znga 40 Micron

#4 Micro Hose Clamp

e

ac

90 Degree Fitting

T-Box Fitting { Brass }

85074

High ?’;’essufe Black Hydro Mose Left

20 jo000ps V2 Btk Ribbed Hose [Exierior Bratded ] |

85075

High Pressure Black Hydro Hose Right

2" Clamp

200018

Wheel Motor - 18 Cubic In. wibrake

516" Black Hose

8T017

90 - Degree Fitting

.28 lo00018 . |Opbosal - train Han for Hydro Filler

87104

Stee! Fitting

518" Biack Clamp

87008

8" Tes

T-Box Plug

Brass Fitting

26
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

32703 |
HOSE DIAG

S e ey — —_d e To pebvatesebbrebilibdaeaiil ) e
z 140117-C Qit Cap 42 65008 g Pipe Plug 4 ]
3 8125 30 - 38 NPT x3/8" Barh 2 43 67013 38" Green Clamps 18
4 168140 Fiiter - Mydro dnga 40 Micron 2 44 160103L 0l Cooler
Ho . 4% 168237  |#4 Micro Hose Clamp 2 3
4§ 200027 |98 Black Ribbed Hose (Exterior Braided) | /&,
20 |000ie_Opteml DanPen A e

Blgh Pressure Black Hydrc Hose Left 90001 S
High Pressure Biack Mydro MHose Right z2 249 197374 5/16" Black Hose /4.
ubic . wiBrak 11 2z (72012 [5/116" Clamp
90 - degree fitling 4 23 57014 Brass Fitting
Stesl Fitting 4 24 188031 T-Box Piug

27
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PR

4 200008 Hydraulic Tank & Cap 44 65075 High Pressure Black Hydro Hose
2 40117-C  |Oit Tank Cap 1 15 67013 Clamps for 65108 11
3 200048 |45 Deg. 3/8" x 1/2" Bead Filting 2 46 68233 #8 Worm Clamp 2
A4 68140 Fitter - Hydro Zinga 40 Micro P 47 85108 3/8" Ciear Hose f.
5 200025  11/2" Black Braided Hose i 8 18 72021 Straight 1/2" x 1/2" Fitting 2
5 200015  iHigh Fressure Black Mydro Hose 2 9 65004 High Pressure Port Fitling 4
: 500t 240 . 28 |B8031 T - Box Fitting (Brass) 4
2 bt | 97388 1/2° Clamp 2
Worm Clamp g 22 87374 516" Black Hose .
3/8" Barb x /4" MPT Fitting 3 23 72042 5/16" Black Clamp 1
90 Deg. Fitting 4 24 88010 U - Tube Siee! Line 2
Steel Fitting 4 s
3/8" Black Hose .

e
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

EF # PART # DESCRIPTION * QTY.
65008  {Gas Line "T" - 5/16"

88231 Hose Clamg

97392 Fiter - Gas & Water Parker
72012 Spring Clamp {Black)

L R )
CNCE QR S Y

. 4{}229 . Fue! Tank Bushing
& 400016 Vahe - Fuel Tank Shut-OF

wh

387
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B gurrrrre - N WL sl Tl 9?374 e 5!6 . :
i g 88231 Hose Clamp 2
§7352 Filter - Gas & Water Parker 2z
72012 Spring Clamp (Biagk) 8

@@=

T3 40220 |Fuel Tark Bushing — 5
7 1400016 [Vaie - Fusl Tank Shut-Of >

20
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

XT3200, XX
THROTTLE ASSE

'REF# PART# . . DESCRIPTION

Handle Grip {Black)

REF# PART# - DESCRIPTION
19 {87011 tower Throitle Mounting Bracket
£4 |B-108 3/8"-16 x1" Bol 1

T2 IN-134 5/16* Fiange Lock Nut 1 42 |B-107  |5/167-18 % 3/4" Bolt 1
L N.OT 3/8" 16 Nyloc MNut 1 4% IW-113 5/186" Flat Washer 1
& W-104 38" Standard Fiat Washer 2 44 65270 Upper Siainless Throltie Bracket 1
7 W-128 38" Nylon Washer 3 %5 (W-152 #10 Sisinless Washer 2
] C-1058 C Ciip 2 46 (B-203 10-24x3/4" SBiainless Bolt 2

) Throt 47 |W-153  [1/4" Stainiess Fiat Washer

1147204 3/4" Bolt
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—

XKXW4600, XXG5400
THRQ?‘T&E SSEMBLY

_ ‘DESCRIPTION
Lower ttl Mutg Bracket
%4 {B-165 3/87-16x2" Hex Head Bolt

12 |B-107 5/16"-18x3/4" Bolt

13 (W-113  {5/18" Flat Washer

44 168271 Upper Stainiess Throttie Bracket
45 (W-152 #10 Stainiess Washer

46 B-203 10-24x3/4" Stainiess Bolt

47 IW-153 1/4" Stainiess Flat Washer

418 B-103 HAT-Z0x 12" Bolt

48 N1 14720 Whiz Flange Nut

Mand [ Grzp (Black)

N-134 516" Flange Lock Nut
N-1G7 318" -18 Nyloc Nut
318" Standard Fiat Washer
W-125 378" Nylon Washer

C-105 < Cil f;}

M= [DHidh
=
aa
Lo}
IS
P D B~ N

PO BIPRIBIIBIE =] DR =] e

3z
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

=F # PART # DESCRIP

IFander - 7 Gal,

§ T4 1400003 Low Ride 26275  |Grey Carpet )
2 400035 Left Fender Mounting Teb 1 N-1066 5/486"-18 Wing Mut 2
3 400033 Left Rear 7 Gal. Fuel Tank Suppost Bracket 1 W 108 3i8° Fender Washer 2
S B-103 1/£*-20x 12" Stainless Bolt 24 g8272 Fiogr Pan 3
5 W-153 /4" Stainiess Fiat Washer 3z B-104 B/16"-18x3/4" Carmrisge Bolt 2
8 N-104 1/4°.20 Stainiess Whiz Flange Nut 8 8-174 5/18"-18x1 114" Bo# 2
7 B-20¢ 1/4".20X3/4" Staintess Bolt 8 400007 Connecting Arm 2z g
B 400004 Fender - 7 Gal. Low Ride Right 1 W-125 3/8% x 7i8" Plastic Washer 4
k2] 400024 Right Rear 78al. Fuel Tank Support Bracket % 400008 Floor Pan Mounting Bracket {Right) 1
i ) 400038 Right Fender Mounting Tab H N-1TE 1/47-20 Nyion Lock Nut &
41 B-105 5/16°-18%1.75" Bolt 2 N-131 5/18"-18 Nylon Lock Nut 4
12 W-113 5/16" Fiat Washer 8 400005 Flogor Pan Mounting Bracket (Lefl) 1
43 B-131 5/16"-18x1 Bolt 4 B-157 1/4"-20x1/2" Carriage Bolt 4
14 W-118 5/16"x1.8" Fander Washer 4 400077 Stainless Steel Front Pane! 1
15 3-115 5/16"-18x1.75" Stud 2 20248 Choke 1
t 6 N-103-W 5/18"-18 W hiz Fiange Nut 4 20245 ignition Switch 4
47 408028 Sezt Pan 1 Tachometer/Hourmeter Bracket 1
The 3 Plastic Cap For Fioor Pan 2
Docu-Tube {Clear Tube)
&0 G108 Tie Strap & Clip
g £4 1900017 Cap - Soft Vinyl {Red}
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Ll raiiint
HiiEE SPEERIF § KBS

AXKG2703
BODY

400001  |Fender- 3 Gal Low Ride Lef 1 29 08 |3/8" Fendse

4 2
2 4000358 Left Feader Mounting Tab 1 24 88272 Floor Pan 1
3 40GH31 Left Rear 3 Gal. Fuel Tank Sugport Bracketl 1 22 B-104 5/16"-18x3/4" Carriage Boit 2
4 B-103 1/47-20% 1/2" Stainless Bolt 10 23 B-474 5/18"-18x1 /4" Bolt 2
5 W-.153 174 Stainiess Fiat Washer 18 24 400007 Connecting Arm 2
) N-1G1 1/4"-20 Stainiess Whiz Flange Mut 10 25 W-125 378" x 7/B" Plasiic Washer 4
T B-209 1/4%.20X3/47 Stainiess Boit 3 26 400006 Fioor Pan Mountng Bracket {Right) 1
8 400002 Fender - 3 Gal. Low Ride Right 1 27 N-178 44720 Nylon Logk Nut 4
& 400032 Right Rear 3 Gal. Fuel Tank Support Bracket 1 Z8 M.134 £4187-18 Nylon Lock Nui 4
g+ 400036 Right Fender Mouniing Tab 1 29 4006005 Floor Pan Mounting Bracke! (Lefl} i
EE] 8-108 5i46"-18x1.78" Bolt 2 50 81587 1/47-20x1/27 Garriage Bolt 4
12 W-113 B/18" Fiat Washer B8 34 40G077 Stainiess Stee! Front Panel 1
43 B-131 5/18°-18x1 Boit z 32 20248 Choke %
%4 W-11i8 5/16"xt.5" Fender Washer & 53 20248 ignition Switch 1
L ¥ B-131 8i4167-18x1" Bolt 4 34 52247 TachomaterdHourmeter Bracket 1
48 460028 Sgat Pan 1 a8 C-111 Piastic Cap For Fipor Pan z
o S 36 1900016 Docu-Tubse {(Clear Tube) 1

2 37 Cet08 Tig Strap & Clip z

2

g Gray Caf;}“c:; S0Goe17 Cap - Soft Viny!l {Rad)
i 1% N-108 5/16".18 Wing MNut ) i
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

400003 - iFender - 7 Gal. Low Ride Left "1 § | 214 |W-108 |38 Fender Washer T2
2 400035 Left Fender Mounting Bracket 1 2% 1400045 Floor Pan 1
3 400033 L.eft Rear 7 Gal. Fuel Tank Suppoert Bracket 1 23 1B-104 5/16".18x3/4" Carrage Bol 2
F-3 B.103 1/47-20x1/2" Siainless Stes! Bol 23 24 B-174 S5it6"-18x1 1/4" Bolt 2
] W-153 1/4" Siainless Flat Washer 3z 28 400007 Cannecting Arm 2
E S M-101 1/47-20 Siainless Whiz Flange Nut 3 28 W-325 3/8” Plastic Washer 4
7 8-209 174*-2GX3/4" Stainiess Sieel Bolt g 27 400008 Floor Pan Mounting Bracket {Right} 1
g 400048 Fender - 7 Gal. Low Ride Right 1 28 |N-178 114%.20 Nylan Lock Nut 4
o 400034 Right Rear 7Gal. Fue! Tank Suppor Brackst 1 28 |N-131 8116”18 Nylon Lock Nut 4
10 400038 Right Fender Mounting Tab 1 30 4000058 Floor Pan Mounting Bracket {Left) 1
b B.108 5/16"-18x1.75" Boilt 2 31 B-157 1147-20x1/2° Carriage Bolt 4
49 W-113 5/16" Fiat Washer 8 22 |400044 Stainiess Steel Front Panel i
43  iB-131 5/16°-18x1 Bolt 4 33 (BOOGTZ Choks 2
14 W-118 5/16"x1.5" Fender Washer 4 34 (20245 ignition Switch 2
15 §5-115 5/168"-18x1.75" Stud 2 35 68247 Tachomseter/Hourmeter Brackst 2
16 N-103-W [5/16"-18 Whiz Fiange Nut 4 36 C-1%1 Plastic Cap F/Fioor Pan 2
147 400026 Seal Pan 1 27 68248 Guage Panel 1
R EREE 3% 1400043 Heat Seat Guard 1
2% 800018 Docu-Tube {Clear Tube) 1
40 1C-109 Tie Sirap & Clip 2
&4 1900017 Cap - Soft Vinyi 2
- , - Py .
k) Grey Camaetl
20 w108 5/16%-18 Wing Nut o

i
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(. REF # PART# DESCRIPTION

200016 |Whesl Motor Face Plate
N ndadds T [y s
174" Figt Washer
1183 2" Cotter Pin
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W4600, AXG54
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

. ESCRIPTIO _DESCRIPTION @
T4 |N/A Twin Engine Pod {Only) | 44 |W-104 |3/8" Standard Flat washer T4 ]
z |B-202 1/2713x7" Boit 2 15 |[N-107 3/8"-18 Nylon Lock Nui 4
3 |B-124 3/8"-18x1 3/4" Bolt 1 18 [B-181 5/8"-11x2 1/2" Bol: 1
4 |B-188 5/8"-11x1 /4" Boit 1 47 (W-111 5/8" Lock Washer 1
5 (N-111 1/2°-13 Jam Hex Nui 5 48 130234 V-idier Puliey 2
& (BBZ8C Spring Engine idier 2 489 88100 17 0D % 1" Spacer 1
¥ |B-124 3/8716x1 3/47 Bolt 4 20 iN-108 3/8"-16 Whiz Flangs Nut 1
g |W-110  11/2” Machined Bushing 4 24 68226-R |ldler bracket Right 1
o 68226 |ldler Engine Brackst Left 1 22 B-156 5/18"-18x2" Bolt 8
44 161250 5/8"00 x .3811D x 3/4" Bushing 4 23 |W-113  |5/18" Fiat Washer 8
44  ITW.140  15/8"1D.x 1 5/8"00. Plastic Washer | 8 24 |W-107  13/8"ID.x 1 5/8" Beveled Washer 2
42 IW-148  15/8" Wafer Spring Washer 20 25 IN-103W ([5/167-18 Whiz Flange Nut 8
43 |W-108 18" Fender Washer 4 26 W-118 1" GD. x 5/8" ID, Machine Bushing Bushing 2
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| =§- L

4 68075 Twin Engine Pod ( Included - 1,3 )

N-107 3/8"-16 Nyloc Lock Nut
88077 Base Frame Plate
B-244 1 3/8"W x 3 1/4". U-Boit

A B OO -

-SR]
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XXW4600 ENGINE

1 |B-172  |1/4"-20x1" Bolt 6 12 |Kohler No.|45 Deg.elb-1/4"mpx-3/8" barb | 2
2 |W-102 [1/4" Fiat Washer 5] 13 180113 1/8"x3/8" 90 Deg. Fitling 2
3 IN-102 1/4*-20 Whiz Flange Nut g 14 60114 1/8"x3/8" Siraight Fitting 2
4 80119  |Amzoil Filter : 2 18 168231 #4 Clamp 2
5 180122 Amgzoil Filter Mounting Base 2 186 67013 Spring Clamp (Green) 10
& 6811 Mounting Bracket 1 AT 167019 Hgse Barb Brass 4
7 OiB-135 3/8"-16x1" Carriage Bolt 2 8 80108 3/8" Black Hose it
& 110231 Ol Drain Pips cap 2 19 (67022 1/4” Street Tee 2
o IBBZ3D Cil Drain Hose 2 20 187113 3/8” Male Pipe 3/8" Barp Straight| 2
186 60102 3/8" T-Union Fitting 2 2% 160116 3/8" Swivel x 3/8" Barb 4
41 10230 3/8"x4" Pipe Nipple 1 22 72230 3/8" x 3" Pipe Nipple i
23 |N-108 3/87 Whiz Flange Nut Z
44
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HLER ENGINE SET-UP

o TR T T TS T e YWY Twr s rrmr—— e
2 400017 Bracke! - Kohler Qi Cooler i -] 68308 Spacer
3 800018 Boll - 1/2"x3 1/2" Hex Kohier 2 10 |88300 Clutch Puiley
Gil Coolar 14 K-1606 1/4"x2 1/2" Key Siock
4 B-101 1A-20x 2T Bol 4 42 W-144 7{16" Stainiess Belleville Washer
5 W.102 174" Figt Washer 4 43 W-108 7/18" Lock Washer
P 4
- 1

L, |
<

N-102 1/4°-20 W hiz Flange Nut 14 (B-188 7/16°-20%2" Hex Head Bolt
80103-L (C# Cooler 15 W-153 1/47 Stainiess Washer

41
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(LEFT& RIGHT) SET-UP SERIAL
3ER 5051975 & NEWER

b

X2 12"

& 190125 Clamp 2 8 B-107 B5/18"-18x3/4" Boit
5 = e T 28 IW-113 5/18" Fiat Washer
27 INOGW 1516718 Whiz F ange MNut

4 B0 8 7/18" Stainiess Bellaville Washer 2
2 (W-102 1/4" Fiat Washer & 47 7118" Lock Washer 2
3 |60103.L |Oii Cocler 2 48 7/16"-20x2" Hex Head Bolt 2
4 |400105  |Bracket ~ Oil Cooler Guardian 2 1¢ |045751A |Stud M8-1.25x 10MM 8
5 [N-102 1420 Whiz Flange Nut 8 20 052858  |Nuf Lock Washer MB8-1.25 8
A 24 |W-179  IMB Lock Washer 8

22 B-260 M5-18x1.00 Bolt 8

23 |600057 Bracket - LH Mufiler Z

7 801 15 Turbe Pre-cleaner z 24 (600058  Bracket! - RH Mufler Z
A

4

4

T30 600056  |Fitting - eooeg 38 Female Pipe (Eii}ow} Steel

2
1% |8B230 Qit Drain Hose Assembiy 2 301
4%z |6B306 Spacer {1 ¥8” Ch.x1 /8 ID.x1” Long) 2 600088  |Manifold Fitting - 80Deg, /8" FPT x 1/8" MPT
43 110231 3/8* Sieel Pipe Cap P 36 600082  [Manifold Fitting - /8" Barh x /8" MPT 2 141
E 44 188300  |Cluich Pullay ] 24 G117 S-Hook |
4z
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3/8"-16 Nyloc Mut [(XT320

N-107
24 |400025 Amsoif Filler Bount {XT3200 00y i
sz IN-102 175720 Wiz Flange Nut (X713200 Only} 7
=5 180118 38T Swivelto 378" Barb {(XT3200 Only) )
24 160113 178" x 3/8" 90 Degree Fitting (XT23208 Only] 2
18 4% 3 BE W-107 1747 Flat Washer (X 13360 Orly} 7
7716 Slaimess Belleviie Was er 1 26 B-172 147-20x1" Boit (T3200 Only} 3
& 7/16" Lock Washer K 27 (80122 Amsoil Filter Head {73208 Only} P
5 7/18"-20 x 3/4" Hex Head Bolt 1 28 [607119 Amsoil FiRter X7 3200 Gnlyj 7
8-101 HA"-206x1/2" Beolt I

400105 Bracksat - Qi Cosler Generac 1

32 IW-104 3/8" Standard F1al Washer (X T3200 OnR) 1
¢ 1800058 Tailpipe - Guardian Muffier 1 3% 110231 3/8™ Steel Pipe Cap 4
& 800060 Clamp - Guardian Mufler Tailpipe 1 34 {68230 Oii Drain Hose Assembiy 4
g iB-107 £/16°-18x3/4" Bolt z @t Be X 10200 DRy
10 [W-113 518" Flat Washer 2 ; A OW s
37 N0 5716718 Whiz Flengs Nut 3 T3E Mo Pipe a5 Bar XT3208 Oniy] e
412 160CGDS7 Bracket « L Mufller 1 B 172230 343" Biack #ipe Nipple 3" Long (X73289 Galy} 4
13 1804058 Bracket - RH Mufler 1 38 80145 Turba Pre-ciganer
14 W-178 M6 Lock Washer 4
48 (B-268 ME-16x1.00 Bolt 4
46 |045761A Stud - M8 ~ 1.25 x 10MM ra o1 5
$7 |052858 MNut - Logk Flange M8 - 1.28 4 a0 Plastic Plug 1x1 {X¥3220 Oniy}

g 48 {K-100 14" Key 1 &4 180125 Clamp

5o B-185 TETER T BN (XTI only 7

E
i
!
{
:
|

43
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

"

]

]

i

]

i

i

j

!

LD

j

§

A

REF #  PART #
4 60109 3/8" Line .
pa 68231 #4 Wormm Ciamps 4
2 57022 114" Sireet Tee
{ 4 B7010 Hose Barb Brass 1
5 0701858 G Filter 1
8 67013 3/8" Green Clamps 4 i
i
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460 iLER 23Hp ELECTR
3 SERIAL ER 5051 %?5 & @& ER
E i White Kill wirel
Wiri 3 Belsarre
Kahier sﬁng 3 2 4: Fused wire o hot post on siaterd
Harness 5. Green firom oil sending unit
S 4
| comecticxonier Dixie Chopper Wiring Harness Cornect o niion
Wiring Hurness Switch
!
| ot
oR
[ _BLK 2
; . ® A
i R S BLK S ;
Yac Guage
GR‘V '

. s _ R} _
Starter N | @
Solenoid ; \ : ¢

E i N Kf 384 —F—e u

L BLK ; i
1 [ ; Starter . - IBLK

§ Batiery A e :
e SEAT Yac Guage
. SHITCH
7 Connect 1o Saot Reioy
Ground to . $Eu<
All connectors ore viewed Transmission Bk

P
from wire end. Frome

'REF # PART # 'DESCRIPTION  QTY.J REF# PART# - DESCRIPTION

44 |20227-36[36" Red Battrey Cable 1

es 42 80117 Hom{Clamp F/Hom P#C-113 2

i s 120245 ignition Switch 2 43 140220 Mercury Switch 2
4 120248-T Hour Meter/Tach 2 14 (0112 Clamp for Mercury Switch Z2

4 58247 Tach Bracket 2 48 65510 Seat Reiay z

E 5 N/A Batiery 1 %8 07101 Seat Relay Pigtail 2
& 20228 Batiery Strap i €7 165808 iFuse o

= 1400065 Baitery Box 1 8 20254 Fuse Holder z

§ 8 20225-B Red Rubber Boot F/Positive 1 44 (68238 Vac Guage 2
o ]20227-72 Batlery Cable Posithwe (72" 1 20 158238 Volt Guage 1

410 |20226-8 Battery Cable Ground (12%) 1 24 500025 [Wiring - F/Twin Seat Switch 1

b s e —— R
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— 4
] 2|5

=
-
\g - -+ Biagk
Red

®
® !
Black '  LorN .| Red
B \ : Red

firean

Mercury
Switch
Red E To Tronsmission
_Groy, g bray == :.Eir? : Frome
E i % -
= P Fuel FUEL
fods Pump SOLENDID
Purple
Green ?

(Starier
[Selenaoid

Starter

Wm__}A——-- ? 3A Red Cable
3

2 G4 Bloek Coble

_o# Swich —®
cn Engine

sy
™

58D

Bictterg

Recttier on:

potor [ Eus

igrition Swich

Fuse

Fuse Holder
Thow DI

HKAGS4 1O famD
200043 |Elecincal Ean (XT3200) ‘

419 [20227-36 (Cable - Red {Positie} 6 Ga. Wire 36° Length
20 (500027 [Guardian Grounding Q¥ Senseor 2

48
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

47
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Notes
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sy niinnnren
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6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com
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